VF 7777 A+
CHEHOIEIC U]

E1 CF188-0110007 i %144 &= i LEFT CRANKCASE

(o9
G1

W@ 5L AR~ 2
4 VNG

67



Waip " Ife

CHEHOIESC T
E1 CF188-0110004: fi#i56 & i LEFT CRANKCASE
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |PRICE ($) REMARKS
1 CF188-011300 OIL FILTER WL T 4% M, 1
2 CF188-011004 BOLT, OIL FILTER ML IE 23 pe 1
3 CF188-011100 LEFT CRANKCASE 7o Wl AR 28 1 1
4 172MM-013005 DRAIN BOLT M12x1.25 JEOHZHE M12%1.5 1
5 152M1-021014 WASHER 12 ) 12 1
6 172MM-013031 BOLT M6x80 1242 M6x80 3
7 152M1-011017 BOLT M6x60 124 M6x60 2
8 152M1-013008 BOLT M6x35 124 M6x35 3
9 152M1-021005 DOWEL PIN, ¢ 10x14 SENCA & 10%14 5
10 172MM-B-011300 SPEED SENSOR PR S 1
11 172MM-B-011303 O-RING 14x1.44 Ot il 14x1.44 1
12 152M1-090005 BOLT M6x16 IZHEMBEx16 1
13 172MM-060010 BOLT M8x38 B2 M8x38 3
14 152M1-013009 BOLT M6x40 1242 M6x40 1
15 172MM-013030 O-RING 18x3.55 Ot % kil 18x3.55 1
16 172MM-013001 OIL DIP ROD Blahks 1
17 CF188-011005 DOWEL PIN, ¢ 13x18 SENTA & 13%18 4
18 GB/T276/6303 BEARING 6303(17x47x14) A& 2 NTN:6303(17x47x14)
19 GBIT276/6202 BEARING 6202 R R 1 NTN:6202(15%x35%11)
20 GBIT276/63/22 BEARING 63/22 W& 1 NTN:63/22(22x56%16)
21 GB/T276/6307 BEARING 6307 K 1 NTN: 6307(35x80%21)
22 CF188-011007 HINGE BOLT M14x1.5 BAEIEMM14x1.5 2
23 CF188-011006 GASTET 14 B 14 4
24 CF188-011400 EXTERNAL OIL PIPE SET AL A 1
25 GB3452.1/10x1.8 O-RING O 1
26 GB/T77/M10%x10 SCREW 24T 1

Wasp I8

CHEROIESC O

68



VT A 2
CHEHTIENCOTTY

E2 CF188-0120004 fihi#h#8 & B RIGHT CRANKCASE




WaEn i

L HEHOIESC O
E2 CF188-0120007% [t 41 #f = i RIGHT CRANKCASE
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS
1 CF188-012100 RIGHT CRANKCASE A Mhah A AL 1
2 GB/T276/6208 BEARING 6208 R 1 NTN: 6208(40x80x18)
3 CF188-012004 OIL SEAL 22x38x7 hEr22x38x7 1
4 GB/T276/63/22 BEARING 63/22 LIS 1 NTN: 63/22(22x56x16)
5 GB/T276/6203-RZ BEARING 6203LU WA 1 NTN: 6203LU(17x40x12)
6 GB/T296/3206A BEARING 5206C3 LI 1 NTN: 5206C3(30x62x23.8)
7 CF188-012006 OIL SEAL 30x45x7 h330x45%7 1
8 152MI-060010 WASHER 10 P10 1
9 CF188-012300 REVERSE GEAR SENSOR RPN 4 8 24 Rl 1
10 152MI-013008 BOLT M6x35 126 M6x35 6
11 CF188-012007 O-RING 26x2.5 OJE %+t 26x2.5 1
12 CF188-012200 GEAR POSITION SENSOR R {57 A e 4 o A 1
13 152MI-023008 BOLT M6x18 12K M6x18 2
14 152MI-013006 JOINT, BREATHER HOSE APk 1
15 CF188-012002 GASKET 2, CVT HOUSING CVTHitA# A (2) 1
16 | GB/T900/AM6x40-8.8 BOLT 2 4
17 GB/T6177.1/M6 NUT 2R 4
18 152MI-021005 DOWEL PIN ¢ 10x14 EATAY & 10x14 2
19 CF188-012001 GASKET 1, CVT HOUSING CVTHtEI A (1) 1
20 152MI-013007 BREATHER HOSE AR 1
21 QC/T621/A12 CLAMP A12 G 22 K i 2
22
23
24
25
26

a8

70



WiEE T R
BTG

E3 CF188-013000CVT444) & B CVT HOUSING

71



WaEp i

L HEHOIESC U
E3 CF188-013000CVT#f 4>z ik CVT HOUSING
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS
A CF188-013100 CVT HOUSING COMP. CVTH A7) Bk 1
B CF188-013200 CVT COVER COMP. CVTHi 5 73 BBk 1
1 GB/T818/M6x12 SCREW BT 10
2 CF188-013104 BEARING RETAINER, CVT CVTHIASS 2
3 GB/T276/6208-RS BEARING 6208 IR L TS 1 KOYO:6208RUEF-1(40x80x18)
4 CF188-013101 CVT CASE CVTH#f 4 1
5 1P39MB-012006 BOLT M8x50 12K M8x50 2
6 1P39MB-012005 BOLT M8x45 124 M8x45 8
7 CF188-013107 O-RING 39x2.3 O % %} 8 39x2.3 1
8 CF188-013106 SPACER, DRIVE SHAFT F R E 1
9 CF188-013105 OIL SEAL 54x70x%8 T 54x70%8 1
10 CF188-013102 PLATE, AIR INTAKE CVTHI MR 1
11 CF188-011005 DOWEL PIN ¢ 13x18 SEATAY & 13x18 2
12 CF188-013103 RUBBER GASKET, CVT CASE CVTHItRIR S 1
13 152MI-060009 WASHER 6 g 6 1
14 152MI-080010 BOLT M6x10 12K M6x10 1
15 GB/T276/6003 BEARING 6003 A& 1 KOYO0:6003(17x35x%10)
16 CF188-013207 OIL SEAL 17x35x%5 it 17x35%5 1
17 CF188-013206 LIMITATOR, OIL SEAL T3 BRA AR 1
18 CF188-013205 DAMPER PLATE B 1
19 CF188-013204 RUBBER DAMPER(2) R (2) 1
20 CF188-013203 RUBBER DAMPER(1) SRR (1) 1
21 CF188-013202 RUBBER DAMPER(3) R (3 1
22 CF188-013201 CVT COVER CVT#iiti 1
23 152MI1-021018 BOLT M6x55 12K M6x55 2
24 CF188-013208 BOLT M6x45 B2 M6x45 14
WaE IR 79

CHEROVERC T



VL E 721 R

E4 CF188-0140007:45 4y k& /. CRANKCASE COVER (LEFT)

73

P A




Waip " Iid

CHEHUIESC U]
E4 CF188-014000/4 45 4 & . CRANKCASE COVER (LEFT)
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |PRICE ($) REMARKS

1 CF188-014009 HOLDER SCREW, OIL SEAL T AR T 3

2 CF188-014007 HOLDER,OIL SEAL ESYEY 1

3 CF188-014008 OIL SEAL 28x52x7 i 28x52x7 1

4 GB/T276-1994 BEARING60/28 54 60/28 1 NTN:60/28(28%x52x12)
5 152MI1-080012 BOLT M6x32 1242 M6x32 3

6 152MI-013010 BOLT M6x50 124 M6x50 1

7 152MI-013009 BOLT M6x40 124 M6x40 8

8 152MI-021009 SEAL RING, PLUG AL G 1

9 152MI1-021008 PLUG, INSPECTION AL 1

10 CF188-014001 COVER, LEFT CRANKCASE i ihhAe A 1

11 CF188-014003 LEAD HOLDER SRR 1

12 CF188-014004 BOLT, LEAD HOLDER L AR 2

13 CF188-014002  |GASKET, LEFT CRANKCASE COVER 2 A o A 1

14

15

16

17

18

19

20

21

22

23

24

25

WE I8

74



VL E 777 =
CHERUIERC UTTY

E5 CF188-015000/- 1 2% 43 & 5% LEFT SIDE COVER ASSY

75



WD T i

CH R UIEC U]

E5 CF188-0150004: {7 7 it i LEFT SIDE COVER ASSY

REF NO

PART CODE

DESCRIPTION (EN) DESCRIPTION (CN) QTY [PRICE ($

REMARKS

—_

CF188-015001

LEFT SIDE COVER Tl 55 1

CF188-015004

BUSH &

152MI1-023010

CF188-015003

RUBBER COLLAR BKE

CF188-015002

6
BOLT M6x20 IRF:M6E%20 6
3
1

COVER PLATE T

Ol N|ojJo|b|lw|N

N
o

—_
-

N
N

—_
w

-_—
N

N
()]

N
(o2}

RN
~

N
©

N
©

N
o

N
_

N
N

N
w

N
N

N
o

a8

76



VLE 77T <
CHEROVESC UTT

E6 CF188-021000"{#L %/} & 5 CYLINDER HEAD COVER

=

17

O—11
et
<N £ %
!9)3 10 e \.
8 S 59 ¢ \

‘. { ,@/@/ 5}A
R

: G
5 \ 3 ‘ % @
14 2 W
|




Wi “iE

CHEHUTENC U]
E6 CF188-021000< L= 7 & 5 CYLINDER HEAD COVER
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY PRICE ($ REMARKS

A CF188-021100 ROCKER ARM COMP, INTAKE SRR YL 1
B CF188-021200 ROCKER ARM COMP. EXHAUST HEA R 4144 1
1 CF188-021008 BOLT M14x1.25x12 1Z2M14x1.25x12 2
2 CF188-011006 WASHER 14 g4 2
3 CF188-021101 ROCKER ARM, INTAKE B R 1
4 CF188-021201 ROCKER ARM, EXHAUST AR 1
5 1P39MB-022103 ADJUST NUT,VALVE CLEARANCE ST IR B 1R Y 2R 4
6 1P39MB-022102 [ADJUST SCREW,VALVE CLEARANCE AT TR B T RAT 4
7 CF188-021005 ROCKER ARM SHAFT, EXHAUST HEA R 1
8 CF188-021004 ROCKER ARM SHAFT, INTAKE B E 1
9

10 CF188-021001 COVER,CYLINDER HEAD ST = 1
11 152MI1-021017 BOLT M6x25 12 KM6x25 4
12 CF188-021003 GASKET o] 2
13 CF188-021002 COVER, VALVE ADJUST ST 2
14 152MI1-023010 BOLT M6x20 H2#:M6x20 5
15 152MI1-013008 BOLT M6x35 12+ M6x35 1
16 152MI1-060009 WASHER 6 6 5
17 152M1-021018 BOLT M6x%x55 2 M6x55 4
18 152M1-060012 BOLT M6x30 I2HM6x30 2
19 CF188-021010 O-RING 18%x2.4 O 24481 18x2.4 1
20 CF188-021009 SEAL COVER R 1
21 152MI1-021019 BOLT M6x12 12 M6x12 1
22

23

24

VL 77T 5

CHEFUOUERC OTTH

78



LE 1377 3

CHEHDIESC UTTH
E7 CF188-022000"< 17543 & i CYLINDER HEAD

79



Waip " Iide

CHEHOIESC T
E7 CF188-022000.{il 354} & % CYLINDER HEAD
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY PRICE ($ REMARKS
1 152MI-011700 THRUST NUT M8 1HIB IR EREMS 3
2 CF188-022009 STUD M8x68 XL ME M8 X68 1
3 CF188-022200 GASKET,CYLINDER HEAD AELEGE T AL 1
4 GB/T6187.1/M6-10-Zn.D NUT W R 2
5 CF188-022001 STUD M6x70 XL 2 FTEMBXT70 2
6 152M1-022020 BOLT M6x22 I2#:M6x22 2
7 CF188-022002 WATER OUTLET JOINT, CYLINDER HEAD TSk oK 1
8 152M1-022600 WATER TEMPERATURE SENSOR TKIRAL B2 1
9 CF188-022811 THERMOSTAT EN B 1
10 152MI1-022802 SEAL RING s st ] 1
11 172MM-022400 SPARK PLUG KA ZE A 1
12 CF188-022010 SCREW M6 124 M6 2
13 CF188-022400 AIR INLET PIPE CLAMP WS ERRAN 1
14 CF188-022900 JOINT, CARBURETOR AT B 1 7 e 2 A 1
15 CF188-022011 O-RING 40x2.4 O 2% 44 [l 40x2.4 1
16 CF188-022004 VALVE, INTAKE HEA ] 2
17 CF188-022008 LOWER SEAT, VALVE SPRING SARE:S A 4
18 152M1-022500 SEAL RING SET, VALVE STEM ST 3 8 4 4
19 CF188-022006 VALVE SPRING KR 4
20 CF188-022007 UPPER SEAT, VALVE SPRING GARES WS 4
21 152MI1-022006 LOCK CLIP, VALVE S8k 8
22 CF188-022012 CYLINDER BOLT(L) AELE L 2
23 CF188-022013 CYLINDER BOLT(R) AETIEMRR 2
24 CF188-022014 WASHER, CYLINDER BOLT A TR T PR 4
25 152MI1-080008 DOWEL PIN ¢ 8x14 ALY & 8x14 2
26 152MI-013008 BOLT M6x35 124 M6x35 2
27 CF188-022005 VALVE, EXHAUST HAT 2
28 CF188-022003 STUD M8x42 AELMZEM8x42 2
29 CF188-022300 GASKET, EXHAUST PIPE HEA B Ao Al 1
30 CF188-022100 CYLINDER HEAD ASSY | SEL A 1
i " e 80

i



Wi e
i

E8 CF188-0230005#I4) & . CYLINDER BODY

Wi T
e L e (T T

81



v "

1
E8 CF188-023000<.#L 4 & 5. CYLINDER BODY
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS

1 CF188-023500 CLAMP, WATER HOSE K -RAEALLT 2 HG-8 (19~32)
2 CF188-023006 WATER INLET HOSE BT KR 1

3 CF188-023005 SLEEVE, WATER HOSE KEPE 1

4 152MI-022020 BOLT M6x22 R M6x22 2

5 CF188-023001 JOINT, WATER INLET kO 1

6 CF188-023002 O-RING 24x2.5 OM % +} B 24x2.5 1

7 CF188-023100 CYLINDER SELAL 1

8 CF188-023004 GASKET, CYLINDER A EARET 1

9 CF188-023003 GASKET, TENSIONER Tk Ko 1

10 CF188-023200 TENSIONER Tk Lt 1

11 152MI-021017 BOLT M6x25 12 M6x25 2

12 CF188-011005 DOWEL PIN ¢ 13x18 SEATAY & 13x18 2

13 CF188-023400 TIMING CHAIN GUIDE FEA PR 1

14 CF188-023300 TENSIONER PLATE R E AL PE 1

15 152MI-021016 WASHER 8 g 8 1

16 CF188-023007 BOLT, TENSIONER PLATE ik AR R 1

17

18

19

20

21

22

23

24

25

26

i T 89

TR AL R



i " e
U R T

E9 CF188-024000/" %4l 4} &\t CAMSHAFT ASSY.

e " e
(G H RO ER ]

83



A "

1
E9 CF188-024000, %% 7 = . CAMSHAFT ASSY.
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS

A CF188-024100 CAMSHAFT ASSEMBLY Wi Y Y 1
1 CF188-024101 CAMSHAFT W 1
2 CF188-024103 LIMIT CAM P A7 88 1
3 CF188-024107 DOWEL PIN, DECOMPRESSOR PR 2 4 1
4 CF188-024106 DECOMPRESSOR CAM W T 1
5 CF188-024105 DEFLECTOR ROD PRAT 1
6 CF188-024108 DECOMPRESSOR SPRING U e 1
7 CF188-024104 DECOMPRESSOR ROCKER ARM IR 1
8 CF188-024109 DECOMPRESSOR ROCKER ARM WRIST VI R A 1
9 GB/T894.2/22 RETAINER 4 1
10 CF188-024102 FLANGE, CAMSHAFT AR S A 1
11 CF188-024200 TIMING CHAIN IEINBES AL 1
12 CF188-024001 TIMING SPROCKET EH 5SS 1
13 CF188-024002 DOWEL PIN, TIMING SPROCKET 1 IR A7 4 1
14 CF188-024003 RETAINER 1E3h4)T 1
15 | GB/T5783/M6X10-8.8 BOLT e 2
16 CF188-024004 CAMSHAFT SPACER A e AN 1
17

18

19

20

21

22

23

24

25

Waw " e 84

i



T i

E10 CF188-0300007%% Bl % MAGNETO STATOR ASSY.

yor o

85



Wi T
B e s (T

E10 CF188-030000%% . Hl&5  MAGNETO STATOR ASSY.

REF NO

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

QTY

PRICE ($)

REMARKS

CF188-032000

MAGNETO STATOR

HERHLE TH A

1

152MI1-060012

BOLT M6x%30

12 MBX30

3

CF188-031000

MAGNETO ROTOR

R ey

1

olnl2|a|le|e|N|lofa|ls]lw|Nd]=

—_—
N

-
(&)

N
(o]

—_
~

N
©

N
©

N
o

N
_

N
N

N
w

N
~

N
(¢}

Wi T
1L

86



yor T

87



Wi T

i
E11 HREAE 8 SR NS B CRANKSHAFT, PISTON, BALANCER
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY PRICE ($ REMARKS
1 CF188-041000 CRANKSHAFT AR 20 Bk 1
2 CF188-040003 CLIP, PISTON PIN T ZE A P 2
3 CF188-040002 PISTON PIN IR 1
4 CF188-040004 PISTON g 1
5 CF188-042000 OIL RING EEREREAN 1
6 CF188-040005 2ND RING TR (2D 1
7 CF188-040006 TOP RING WIS (—) 1
8 CF188-040001 NUT M18x1.5 (L) 12 REM18x1.5/¢ 1
9 CF188-160002 GEAR, BALANCER SHAFT PTG G 1
10 CF188-160003 WOODRUFF KEY 5] e 1
11 CF188-160001 BALANCER SHAFT SP-fhrdh 1
12 CF188-160004 SPROCKET, BALANCE SHAFT SEBT RS 1
13 CF188-160006 WASHER 10.2x28x2 FH10.2x28x2 1
14 GB5783/M10X25 BOLT M10x25 124 M10X25 1
15 152MI-040006 WOODRUFF KEY P[5 1
16
17
18
19
20
21
22
23
24
25
26
aw " e

i

88



iy "

HEEASa

E12 CF188-050000% & #%,CVT &5 CLUTCH , CVT

Wi T

SRR

89



Wi T

L
E12 CF188-050000% & %,CVT.& ) CLUTCH, CVT
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY [PRICE ($) REMARKS

1 CF188-054000 CLUTCH A N 1

2 CF188-053000 CLUTCH HOUSING R iy 1

3 CF188-051000 PRIMARY SHEAVE BRI 1

4 CF188-055000 BELT R IBAE B 1

5 CF188-052000 SECONDARY SHEAVE NaA S 1

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

v " 90

i



e T
i

E13 CF188-053000% & 245t 4H {4+ CLUTCH HOUSING

e i
A L e R L T

91



i T

E13 CF188-053000% & 2345t 4H {4+ CLUTCH HOUSING

REF NO

PART CODE

DESCRIPTION (END DESCRIPTION (CN) QTY

PRICE ($)

REMARKS

CF188-053200

OVERRIDING CLUTCH COMP., DRIVE SHAFT | Bl ik 55 & 4e 4l &

CF188-053005

OIL SEAL 46x37.5x5.5, END FACE T 85 d5h 3 46x37.5%5.5

CF188-053100

CLUTCH HOUSING eGP iNAR

CF188-060003

R LN JNEN N

MAIN DRIVE SHAFT NUT VAL B i B

olnl2|a|le|e|N|ofa|ls]w|Nd]=

—_—
N

N
(&)

-
[e]

-
~

N
©

N
©

N
o

N
e

N
N

N
w

N
~

N
(¢}

N
(e}

W "
AT

92



iy T
I

E14 CF188-060000%14%4 271 i pf.(—) TRANSMISSION 1

i i
i

93



T i

AL
E14 CF188-060000%/% 2% 14 & il (—) TRANSMISSION 1
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY [PRICE ($) REMARKS

1 CF188-061007 RETAINER 25 HPEPLE 25 4

2 CF188-062102 OUTPUT DRIVEN GEAR B A 1

3 CF188-062101 DRIVE BEVEL GEAR SHAFT 2 A U e 1

4 GB/T276/6305 BEARING IR 1

5 CF188-062103 BEARING SEAT,DRIVE BEVEL GEAR T B HE TRl e 1

6 172MM-060011 BOLT M8x28 K M8x28 4

7 CF188-062104 BEARING LIMIT A MRAL R (3D 2

8 GB/T2673/M8x25 SCREW L] 4

9 CF188-062105 ADJUST WASHER, DRIVE BEVEL GEAR LEHE AR Ry J5/%0.15, 0.20, 0.25. 0.30, 0.35
10 CF188-062106 DRIVE BEVEL GEAR FAHEVTE 1

11 CF188-062107 LOCKNUT, BEVEL GEAR HE i e 12 1

12 GB/T894.1/20 RETAINER = lic) 1

14 CF188-061012 WASHER 20.5x30%1.5 # 4 20.5x30x1.5 2

15 [NTN-K20X26X12 (ISO) NEEDLE BEARING B NTN-K20X26X12 (1SO) 1

16 CF188-061013 SPROCKET, REVERSE GEAR {51 -4k 4 1

17 CF188-069000 CHAIN, REVERSE GEAR [ELEGES 1

18 CF188-061011 DRIVEN OUTPUT GEAR A& iy A e 1

19 CF188-061001 DRIVEN SHAFT M2y 1

20 CF188-061008 SPLINE WASHER TCHE T E )y 2

21 CF188-061009 BUSHING, DRIVEN HIGH RANGE GEAR BN E AR T A A A 1

22 CF188-061010 DRIVEN GEAR, HIGH RANGE B R e 1

23 CF188-061006 SLIDING BUSH, GEARSHIFT kg 2 1

24 CF188-061004 BUSHING, DRIVEN LOW RANGE GEAR MECRY 5 5 4 1

25 CF188-061005 DRIVEN GEAR, LOW RANGE MEIAERY i %e 1

26 CF188-061003 WASHER 17.5%26x1 )4 17 5x26x1 1

27 CF188-061002 BELL PLUG 12 Wi 312 1

28 CF188-060004 MAIN SHAFT. GEARSHIFT AR Y 1

29 CF188-060003 NUT, MAIN TRANSMISSION SHAFT | FAET S RE 1

pr i 94

i



i "
1

E15 CF188-060000#¢14 2515 4 i (—) TRANSMISSION II

iy T
1

95



i i

i
E15 CF188-060000%:#4 223 & h(—) TRANSMISSION II
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |PRICE ($) REMARKS
1 GB/T6185.2/M14x1.5-10 NUT BREL 1
2 CF188-060005 WASHER,FRONT TRANSMISSON OUTPUT SHAFT NUT| B L S R R 1
3 CF188-170100 BOLT M8x1x22 JZEFEM8xX1%22 8
4 CF188-060100 COUPLER, FRONT TRANSMISSION OUTPUT i B A A 1
5 CF188-060007 OIL SEAL 44x60x6.7 hd+44X60X6.7 1
6 CF188-060008 BEARING RETAINER, FRONT OUTPUT SHAFT BT L i e 4 1
7 GB/T276/6205 BEARING LIRS 1 KOYO: 6205 (25x52x15)
8 CF188-062301 FRONT OUTPUT SHAFT T 4 H 1
9 CF188-062206 DRIVEN BEVEL GEAR MBHHE D e 1
10 GB/T276/6207¢c3 BEARING IR LHZS 1
11 CF188-062204 BEARING LIMIT NUT AR RAIERE (B 1
12 GB/T276/63/22 BEARING EDN K 1 KOYO0:63/22 (22x56x16)
13 CF188-062205 O-RING 88x2.4 OJE % 114 88x2.4 1
14 CF188-062202  |ADJUST WASHER, DRIVEN BEVEL GEAR MBHE VRS PR AR J£f£0.15, 0.20, 0.25, 0.30, 0.35,0.40
15 CF188-062201 BEARING SEAT, DRIVEN BEVEL GEAR B U 6 ol B 1
16 172MM-060011 BOLT M8x28 IR M8x28 4
17 CF188-062203 OIL SEAL B6 SD 3046 7 H35fB6 SD 30 46 7 1
18 CF188-060006 COUPLER, REAR TRANSMISSION OUTPUT JE o L e 1
19 CF188-060001 WASHER, REAR OUTPUT SHAFT NUT J5 o AR A R 1
20 CF188-060002 NUT, REAR OUTPUT SHAFT Jii i L IR 1
21
22
23
24
25
26

waw T
TR,

/

96



e T
I

E16 CF188-060000%:F445 3 i f(=) TRANSMISSION III

a1
S L e R T T

97



yor T

T4
E16 CF188-060000%:14745 % & pi (=) TRANSMISSION III
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY [PRICE ($) REMARKS
1 GB/T894.1/12 RETAINER EE1) 3
2 CF188-063002 LEFT SHIFT FORK bk X 1
3 CF188-063003 SPRING, SHIFT FORK gl Bk X a0 1
4 CF188-063001 GUIDE BAR R4 PR S 1
5 CF188-063004 RIGHT SHIFT FORK A 3R ER X 1
6 CF188-063005 SPRING, SHIFT FORK Lk X s 1
7 CF188-063006 SPRING SEAT P 2
8 CF188-064002 FASTEN SCREW T25 KEIRET T25 1
9 CF188-064003 GEAR CONTACTOR RS A fish 3k 1
10 CF188-064004 SPRING, GEAR CONTACTOR R A7 fo Sk i 4 1
11 CF188-064001 LIMIT WASHER R o7 e - 1
12 CF188-064005 SHIFT CAM A5 Y 1
13 GB/T308/3/8 FRICTION BALL ANER 1
14 CF188-068002 WASHER 14x22x1 A 14x22x1 1
15 CF188-068001 HOLE BOLT M14x1.5 2 EFEM14x1.5 1
16 CF188-068003 LIMIT SPRING R o7 #fL4%5 1
17 CF188-065201 WASHER, DRIVEN SECTOR GEAR| k4 M5 i T B b th B 1
18 CF188-065202 SHAFT, DRIVEN SECTOR GEAR RS M i T 1 e 1
19 CF188-065203 DRIVEN SECTOR GEAR DA i 1
20 CF188-065204 WASHER 13.5x22x1 A 13.5x22x1 1
21 CF188-065205 TORSION SPRING, DRIVEN SECTOR GEAR|  ##% M 7 Ji JE 145 6 1 5% 1
22 CF188-065206 WASHER 6.6x20x2 1 6.6x20x2 1
23 152MI-013008 BOLT M6x35 12K M6x35 1
24 152MI-021017 BOLT M6x25 IZH:M6x25 3
25 152MI-080012 BOLT M6x32 IZFM6x32 1
26 CF188-065004 RS 1
27 152MI-023010 BOLT M6x20 IZF: M6x20 1
28 CF188-065206 GASKET 6.6x20x2 4 6.6x20x2 1
29 CF188-065300 ROCKER ARM, GEARSHIFT kPR AL 1
30 CF188-065001 COVER, SECTOR GEAR HOUSING ek bl T Vi 6 =5 i 1
31 CF188-065002 OIL SEAL SD 1525 5 W SD 15255 1
32 CF188-065100 WELD PART, DRIVE SECTOR GEAR| 4% 3 &) b T thi 56 J e 3 1k 1
33 152MI-08008 DOWEL PIN ¢ 8x14 EALE & 8x14 1
34 CF188-065003 GASKET, SECTOR GEAR HOUSING Pl B B A 5 1
pLE By -!f"h 98

i



iy T
I

E17 CF188-070000#LH%E S B OIL PUMP

e .
R L R (T

99



i T
LA BT

i

E17 CF188-070000#LyH 3% & i OIL PUMP

REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS
A CF188-073000 RELIEF VALVE LAWK 1
B CF188-071000 OIL PUMP HUIZE 43 24 1
1 CF188-073002 O-RING 10x2.3 O % /8 10x2.3 1
2 CF188-073001 RELIEF VALVE BODY 24 R 1R 1
3 CF188-073003 OIL PLUG, RELIEF VALVE LA 1
4 CF188-073004 SPRING RELIEF VALVE G 1
5 CF188-073005 SPRING WASHER PSP 1
6 GB/T893.1-1986 RETAINER 12 48 12 1
7 CF188-073006 PRESSURE STRIP,RELIEF VALVE AR R AR 1
8 GB/T5781-2000 BOLT M6x12 12K M6x12 2
9 GB/T894.1-1986 RETAINER 11 i 11 1
10 CF188-070003 SPROCKET, OIL PUMP MU st 1
11 CF188-074000 CHAIN, OIL PUMP GIRIERS: -S4 eR 1
12 CF188-070002 WASHER, OIL PUMP DIV B 1
13 CF188-071001 SHAFT, OIL PUMP MLt 5 1
14 CF188-071002 ROTOR COVER GIRIIESE 1
15 CF188-071005 OUTER ROTOR,OIL PUMP HUM RS T 1
16 CF188-071006 INNER ROTOR,OIL PUMP KU A 1
17 CF188-071003 DOWEL PIN SEALAH 2
18 CF188-071007 STRAIGHT PIN [ A4 1
19 CF188-071004 OIL PUMP HOUSING Ml 54k 1
20 GB/T822-2000 SCREW M5x20 15T M5%20 1
21 152MI-013009 BOLT M6x40 12 M6x40 3
22 CF188-072000 OIL STRAINER IEM SRS 1
23 172MI-090008 BOLT M6x14 HEFEME* 14 1
24 CF188-071008 O-RING 14x2.5 OJE % 5418 14x2.5 1

W " e

7

100



wan THE
1

E18 CF188-0800007K7 &t i WATER PUMP ASSY.

)

N

—

e T

L LR 101



i T
[ U ESC (T

i

E18 CF188-080000/K % it i WATER PUMP ASSY.

REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |PRICE ($) REMARKS
A CF188-081000 WATER PUMP IKIE DY B & 1
1 1P52MI-011018 BOLT M6x70 1242 M6x70 1
2 152M1-013010 BOLT M6x50 1242 M6x50 1
3 152MI-060012 BOLT M6x30 W24 M6x30 2
4 152M1-021019 BOLT M6x12 1242 M6x12 1
5 152MI-060009 WASHER 6 P 6 1
6 CF188-081100 WATER PUMP HOUSING COVER KRR 1
7 CF188-081001 IMPELLER KFENH 1
8 CF188-081006 GASKET K 25 55 ) 1
9 152M1-081000 WATER SEAL KLt 1
10 CF188-081004 WATER PUMP SHAFT K 1
11 CF188-081002 WATER PUMP HOUSING KA 1
12 172MM-080005 OIL SEAL 10x20x5 ihd 10x20%5 1
13 GB/T276-1994 BEARING 6000 W& 6000 1
14 GB/T894.1-1986 RETAINER 10 14P8 10 1
15 CF188-080002 O-RING 34x2.5 Ot 34x2.5 1
16 QC/T621-1999 WIRE CLAMP 42 3R 4% 6.5 1
17 CF188-080003 BREATHER HOSE, WATER PUMP TR 1
18 CF188-082000 WATER OUTLET PIPE HAKE &1 1
19 CF188-080001 O-RING 21x2.5 OJE I 21x2.5 1
20 GB/T 70.1-2000 SCREW M6x10 1247 M6x10 1
21
22
23
24
25

W i

BT A BED

102



i T
TR

E19 CF188-091000H & 5/£5) &5 it ELECTRIC STARTING

i 103



i iR

L B R LT
E19 CF188-091000/ #3143/ 5 i ELECTRIC STARTING
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |PRICE ($) REMARKS

1 GB/T70.1-2000 SCREW M8x20 2] M8x20 6

2 CF188-091200 OVERRIDING CLUTCH R 7 B4 1

3 GB/T5801-1994 NEEDLE BEARING V7K RNA49/22 1 (28x39x17)
4 CF188-091001 DRIVEN GEAR Mtk 5 1

5 CF188-091007 SPACER (RS 1

6 CF188-091003 IDLE GEAR BUSHING ) i 1

7 CF188-091004 IDLE GEAR SHAFT o ) i oy 1

8 CF188-091002 IDLE GEAR o i) i 1

9 CF188-091006 AXLE, DUAL GEAR RUB AT 5 1

10 CF188-091005 DUAL GEAR XUtk 1

11 CF188-091100 STARTING MOTOR ) LA 1

12 152MI-060012 BOLT M6x30 2 M6x30 2

13

14

15

16

17

18

19

20

21

22

23

24

25

26

WA "1

iy

104



yor T

E20 CF188-092000F#1 )5 3j#% & FRECOIL STARTER

v

105



iy TEHE

1l
E20 CF188-092000F %) 3% i (iRECOIL STARTER
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |PRICE ($) REMARKS
A CF188-092200 RECOIL STARTER TR E A MR 1
B CF188-092100 STARTER PULLY FAE T4 Sk 1
1 152MI-021019 BOLT M6x12 1242 M6x12 4
2 CF188-092300 HANDLE TR R 1
3 CF188-092201 ROPE s 1
4 CF188-092220 STARTER HOUSING FRiEsh ALt 1
5 CF188-092202 COIL SPRING R4 Rk 1
6 CF188-092210 SHEAVE DRUM T Ja E A A 1
7 CF188-092205 SPRING CLAMP AR 1
8 CF188-092204 PAWL SPRING e N R 1
9 CF188-092203 PAWL B 1
10 CF188-092206 FRICTION PLATE BELHRR 1
11 GB/T6187.1-2000 NUT M6-Zn.D P45} M6-Zn.D 1
12 CF188-092001 BOLT M10x1.25x40 242 M10x1.25%x40 1
13 CF188-092002 GASKET 10.2x32x3 #J1 10.2x32x3 1
14 CF188-092102 O-RING 16.1x3.2 O 1/ FE16.1X3.2 1
15
16
17
18
19
20
21
22
23
24

i i
R BN e T

106



1L rer - f;h
A B U e T

E21 CF188-1000001L %% 5 . CARBURETOR

e

(= }i V

7

(((

@& &&

2) — J@», 4‘::v:;w E%]??L

e E@{ww@@@wﬁ@ et

pE T - f;h

y &(aj) % Q‘% @%@@ﬂgﬁ(@\) Beag, NEE

R TR



Wi " e
GO S T

E21 CF188-100000ty &% & . CARBURETOR

REF NO

PART CODE

DESCRIPTION (END DESCRIPTION (CN) QTY

PRICE ($)

REMARKS

CF188-100000

CARBURETOR R UIE IS0 1

olnl2|a|le|e|N|ofa|ls]w|Nd]=

—_—
N

-
(&)

N
(o]

—_
~

N
©

N
©

N
o

N
-

N
N

N
w

N
~

N
(¢}

N
(e}

WAy e
T4

108



i T

E22 CF188-3100007(# .= % FRONT AXLE

i i

109



i i
[ e SC T

i

E22 CF188-3100007i#f .= 5 FRONT AXLE

REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY [PRICE ($) REMARKS
1 CF188-310100 BOLT M8x28 41 A5 M8x28 6
2 CF188-314000 GEAR MOTOR HIAF UL K 1
3 CF188-310001 O-RING ¢81.2x1.9 OB % 3/ 18 ¢ 81.2x1.9 1
4 GB/T79-2000 SCREW M8x10 BRET M8x10 1
5 GB/T70.1-2000 SCREW M8x20 TRET M8x20 4
6 CF188-310002 SHAFT LG 1
7 CF188-315000 SHIFT FORK WRMHG 1
8 CF188-311000 FRONT DIFFERENTIAL GEAR CASE COVER B AAR) Bk, 1
9 CF188-310003 DRIVE CLUTCH etk 1
10 CF188-310004 ADJUST WASHER ¢ 83x71 WA & 83x71 1
11 CF188-310005 O-RING ¢ 141x2.4 OB E 1 ¢ 141x2.4 1
12 CF188-313000 DIFFERENTIAL GEAR ASSEMBLY FETR A4 S K 1
13 CF188-312000 DIFFERENTIAL GEAR CASE UM A 750 Bk 1
14 CF188-310006 ADJUST WASHER ¢ 61x48 WA & 61x48 1
15
16
17
18
19
20
21
22
23
24
25
26

A

i

110



wadw T

E23 CF188-3110007] 745144y & 5k DIFFERENTIAL GEAR CASE COVER

i T

111



W "
TR

14

E23 CF188-3110007( #4f {44 & 5 DIFFERENTIAL GEAR CASE COVER

REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY [PRICE ($) REMARKS
1 CF188-311001 OIL SEAL 24x38%8 iMF+24x38x%8 1
2 GB/T276-1994 BEARING 16007 VR B4 16007 1
3 GB/T893.1-1986 RETAINER 62 ik 62 1
4 CF188-311003 DRIVE CLUTCH COVER e 1
5 CF188-311002 FRONT DIFFERENTIAL GEAR CASE COVER B dE 1A 1
6 CF188-311004 JOINT, BREATHER PIPE WAL 1
7 CF188-332005 BREATHER PIPE | 1
8 QC/T621-1999 WIRE CLAMP A7 22 315 AT 1
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

i

/4

112



e "
R B e T

E24 CF188-3120007i#t4f 752 % FRONT AXLE CASE COVER ASSY.




Wi T

i
E24 CF188-3120005j#F4f &= & i FRONT AXLE CASE COVER ASSY.
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS
1 152MI-060011 DRAIN BOLT M10x1.25 O ZAEM10%1.25 1
2 152MI-060010 WASHER 10 510 1
3 CF188-311001 OIL SEAL 24x38x%8 ihE24x38x8 1
4 CF188-312001 FRONT DIFFERENTIAL GEAR CASE RS 1
5 GB/T893.1-1986 RETAINER 62 1l 62 1
6 CF188-312002 OIL SEAL 48x65%9 h348x65%9 1
7 GB/T276-1994 BEARING 6007 EHhA&6007 1
8 CF188-312003 DRIVE PINION GEAR IR RN 1
9 CF188-312004 NUT M14x1.5 RN FIBREM14%1.5 1
10 CF188-312005 NUT WASHER MR BEER By 1
11 CF188-312006 O-RING 14x6.8 O %L 14x6.8 1
12 NSK F1512 NEEDLE BEARING AT BB A 1
13 CF188-021008 BOLT M14x1.25%x12 HE M14x1.25%12 1
14 CF188-021007 WASHER 14 14 1
15 CF188-312007 COUPLER BRI N A 1
16
17
18
19
20
21
22
23
24
25
26
e -!f'h!"x 114

L LR



i T
I

E25 CF188-313000% #4545 % DIFFERENTIAL GEAR

115



i T
R B L e R T

E25 CF188-313000% %354\ i DIFFERENTIAL GEAR

REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS
1 GB/T276-1994 BEARING 61912 Eehhh&61912 1
2 CF188-313001 DRIVE GEAR ZEE R B 1
3 CF188-313002 GEAR SHAFT(CENTER), DIFFERENTIAL 2R a5 3 el 1
4 CF188-313003 GEAR(CENTER), DIFFERENTIAL ZELS PR i 2
5 CF188-313009 SHIM T8N 1
6 CF188-313005 WASHER oA ) 1
7 CF188-313010 ADJUST WASHER Y 1
8 GB/T276-1994 BEARING 6007 )% %6007 1
9 CF188-313006 DRIVEN GEAR ZETRAR B 1
10 CF188-313007 PIN et 1
11 CF188-313004 DIFFERENTIAL GEAR A5 5 1
12 CF188-313100 BOLT M10x1.25%x18 HAIZHM10%1.25%18 6
13 CF188-313008 SUPPORT, DIFFERNTIAL GEAR TETHA S 1
14
15
16
17
18
19
20
21
22
23
24
25
26

aw " e

i

116



e T

LA G U R U T

E26 CF188-330000/5#7F i/ REAR AXLE

e i

B BEy

117



W e

i
E26 CF188-330000/5#7F /& i REAR AXLE
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY |[PRICE ($) REMARKS
1 CF188-331000 DRIVE BEVEL GEAR ASSEMBLY, REAR AXLE JEME s HE T R A 1
2 CF188-332000 REAR GEAR CASE Je AR AR A 1
3 CF188-330001 ADJUST WASHER(1) A (1) 1
4 CF188-335000 RING GEAR, REAR AXLE S M B HE L 6 4 1 1
5 CF188-330002 ADJUST WASHER(2) WA (2) 1
6 CF188-334000 RING GEAR BEARING HOUSING TE MR AR AT S A 1
7 CF188-330003 ADJUST GASKET Je B N HEDT RS By 1
8 GB/T9074.14-1988 BOLT M8x25 A 1B M8x25 6
9 CF188-330004 BOLT M10x1.25%x25 24 M10x1.25%x25 2
10 GB/T9074.14-1988 BOLT M8x35 A B M8x35 4
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

WA "
7]

118



it "
[ U e T

E27 CF188-331000/5#t X34 ik 411-DRIVE BEVEL GEAR ASSEMBLY

Wi i
R e R LT T

119



Wi T

B
E27 CF188-331000)5 #t X314k k%2 4114+DRIVE BEVEL GEAR ASSEMBLY
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY PRICE ($ REMARKS

1 NA 5930 17x30x18 (&) INNER RACE VR AR A e 1

2 CF188-331002 DRIVE BEVEL GEAR JaMiAEsh EshHEA S 1

3 CF188-331003 BEARING RETAINER FRA W 1

4 GB/T276-1994 BEARING 6305 Bah#i& 6305 1 KOYO0:6305-1BB(25%x62x17)
5 CF188-331004 O-RING 64.5%3 O £t 64.5%3 1

6 CF188-331005 BEVEL GEAR BEARING HOUSING Ji M i N B 7 R 1

7 CF188-331007 OIL SEAL ©35xd61%x9.5 (14) ¥ ©35xd61%9.5 (14) 1

8 CF188-331008 WASHER 12.5x30x4 R 12.5%30%4 1

9 CF188-331009 NUT M12x1.25 Ja M NBIZEREM12x1.25 1

10 CF188-331010 COUPLER, REAR AXLE Je M N R 1

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

W i

J

120



iy “H
G AL

E28 CF188-332000/5 #r#14411+ REAR GEAR CASE.

'.ul?;-;?ﬂ;'r '!f-";:x: 7
[ B R T

121



v "

o
E28 CF188-332000)5 #4441+ REAR GEAR CASE.
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY PRICE ($ REMARKS
1 CF188-332001 REAR GEAR CASE TG AR 1
2 CF188-332002 BOLT M8x12.5 V2L H B M8x12.5 1
3 CF188-334004 WASHER 8.2x15x1.5 R 8.2x15%1.5 1
4 CF188-332003 BOLT M20x1.5x12 gk M20%1.5%12 1
5 CF188-332004 O-RING 19%x2.5 O 18 19%2.5 1
6 CF188-332005 BREATHER PIPE WA 1
7 CF188-332006 PIPE JOINT ). 1
8 CF188-021008 BOLT M14x1.25x12 B2 M14%1.25%12 1
9 CF188-021007 WASHER 14.5x21x1.5 A 14.5%21x1.5 1
10 NA5903 17x30%18 OUTER RACE ATl S el 1 P Pl £H 45 7+ CF188-331000 |-
11 55BTM6720A NEEDLE BEARING 55BTM6720A BE K 55BTM6720A 1 KOYO:55BTM6720A(55%67%20)
12 CF188-334003 OIL SEAL SD4 65x90%x9 NS TMESD4 65%x90%x9 NS 1
13 QC/T621-1999 WIRE CLAMP A7 ML INGE AT 1
14
15
16
17
18
19
20
21
22
23
24
25
26
Wi i

/4

122



i TEH
[ H B R T

E29 CF188-334000)5 #4844 4 5 411+ RING GEAR BEARING HOUSING

iy “H
AL

123



WA "

i
E29 CF188-334000)5 #4141 7 41 #FRING GEAR BEARING HOUSING
REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY PRICE ($ REMARKS

1 CF188-334001 REAR GEAR BEARING HOUSING JEM AR & 1

2 GB/T276-1994 BEARING 16017/C2 VR B 574 16017/C2 1 KOYO0:16017¢c2(85%x130%14)
3 CF188-334002 O-RING 151x3 O % £/ 1513 1

4 CF188-334003 OIL SEAL SD4 65x90x9 NS WESD4 65%x90%x9 NS 1

5 CF188-334004 GASKET 8.2x15x1.5 # 8.2x15%1.5 1

6 CF188-334005 HEX SCREW M8x45 WS A K IZETM8x45 1

7 CF188-334006 NUT M8 12 KE M8 1

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

e "~ 124

BRSOy



